@ SILCOTUB SA

Quabey end Service

B0 MRHA] VITEAZU HD.0) MiLL TEST CERTIFICATE
4700 ZALAY ACCORDING TG EN 142043.4.8
ROMANIA o PAGE
_ QROER NO. PO 147030 — 5 10F 1
SPECICATION WATERDL AGTON ND- :
SWAP BODY NO. :
ASTM A 1D6/1809; ASTH A S3T99%; GRACE B TRUGK MO.
HEAT HUMEER OF NUMBER OF LENGTH WEIGHT IN MT NUMBER OF TEM LoT
NUNBER PEECES PIECES IN METERS BUNDLESS
1 3" X 0,216 {(8B.90 x 5.49 mm ) J2810 76 726 4425.868 49.823 kS 3
32448 171
33387 118
33435 T8
33434 180
33368 85
— BESCHIPTION 1
1904.714MT OF SEAMLESS STEEL TUBING ORDER CONFIRMATION 187030
{DUFERCO REF.NO. 187030}
PRODUCY ANALYSES _
CRERRA CORPORITISH S OTERTESTS
No. HEAT Samgpls no. c Nn ™ S s o N o Cu v Flaaning Sending Pasing Hardness :_irdl._n zn-lumh.h..——cn.-im
E] 32810 6795 0.175 0,583 2.281 0017 0.007 0,144 0.129 0.911 0.185 0.005 GOOD - - - 2800 -
32810 A67TH6 01473 0.580 1290 0.017 0.007 0.143 0.130 0011 9.185 0.005
2 32440 J6T93 0173 0.571 0.292 0.047 D.008 0.140 0.127 0.011 184 0005 GOOD - - 250D -
32448 38794 0178 0.587 0200 0.013 0.808 0.441 0.127 0.0t1 ,183 0.005
33367 A6T7 0.977 0.588 0.280 0.009 0.008 0.118 2197 0.010 0.217 0.005 GOOD - - - 2500 -
38367 36798 0.178 0.581 0.280 0.008 0.008 0.118 ). 118 €.010 0.217 0.005
33438 38801 0.134 0.581 0270 0.011 0.007 0.181 0.104 e.012 0.204 0.00% GOOD - - - 2500 -
33433 36802 9.188 0.581 0271 0.011 0.007 0.181 0.104 0.012 0.208 0.008
33434 36803 9.170 0.560 0.271 0.011 0.008 0.181 0.104 0.012 0.203 0.005 GOOD - - - 2500 -
33434 34804 0.170 0.564 0.271 0.011 0,008 0.184 0.104 0.011 0.203 0.005
33369 38808 0.172 0.584 0.273 0.010 0.008 8.142 0.117 8.010 0.218 0005 GO0D - - - 2500 -
33389 38808 0.171 0.581 0274 9.010 ©.008 0.113 0.117 0.010 0.221 0.008
MECHANICAL PROPERTIES
TEST SPEOMEN TENSION TRACTION CHARPY V-NOTCH TEW. SHEAR
Tenglls Strenght Yield Sirenght Elangation
No,| MEAT Sample no Dimensians Ssction Length Raguind Resuit Regulved Result lrod | Resull °F %
inch x inch nen® inch Min. Mz PR M. M L) Min. % 1 2 3 Aweragu
1 32810 36793 0,76 x 0.22 0.17 2.00 &0000 T4413 35000 52010 22.00 3210
2 I2448 36793 0.77 x 0.22 0.17 2.00 40000 70887 35000 49883 22,00 31.10
33367 6797 0.77 x D.22 0.17 2.00 €0000 731948 35000 50571 22.00 34.30
33435 36801 0.78 x 0.22 - 017 200 60000 74204 35000 48768 22.00 31.60
33434 36803 0.78 x 0.22 0.17 2.00 50000 72603 35000 46841 22.00 35.20
333690 363038 075 x0.21 0.16 2.00 50000 75581 35000 49183 2200 33.30
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